
Package leaflet: Information for the user 

 

Diclac 1% gel 

diclofenac 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 
- Ask your pharmacist if you need more information or advice.  

- If you get any side effects, ask your doctor or pharmacist for advice. This includes any possible 

side effects not listed in this leaflet. See section 4.  

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 
 

What is in this leaflet: 
1. What Diclac 1% is and what it is used for 

2. What you need to know before you use Diclac 1% 
3. How to use Diclac 1% 
4. Possible side effects 
5. How to store Diclac 1% 
6. Contents of the pack and other information 
 

 

1. What Diclac 1% is and what it is used for 
 

Diclac 1% gel is a medicine in the group of analgesic and anti-inflammatory preparations (non-

steroidal anti-inflammatory drugs). 
Diclac 1% is used for the topical relief of mild to moderate pain and inflammation in case of painful 

and inflammatory soft tissue conditions. 
 

Diclac 1% gel can be used for the treatment of the following conditions in adults and adolescents over 

14 yeats of age: 

 muscle and joint injuries (eg. dislocations, sprains, bruises, back pain, sports injuries), 

tendonitis (eg. “tennis elbow”). 
 

 

2. What you need to know before you use Diclac 1% 
 

Do not use Diclac 1% 
- if you are allergic to the active substance or any of the other ingredients of this medicine (listed 

in section 6); 
- if acetylsalicylic acid, ibuprofen or other non-steroidal anti-inflammatory drugs induce episodes 

of asthma, hives (urticaria) or acute rhinitis; 
- if you are in the last trimester of pregnancy; 
- if you are younger than 14 years. 
 

Warnings and precautions 
General recommendations 
- if you are using the medicine on large areas of skin over an extended period of time. In case you 

are planning such treatment, read the package leaflet of systemic forms of diclofenac. 
- Diclac 1% gel should only be applied on healthy skin (where there are no open wounds or 

injuries). Avoid getting the gel in the eye or on mucous membranes, as well as swallowing the 

gel. 
 

 



Do not administer the gel if the skin has: 

 rash or eczema, 

 wounds. 
If rash develops after using this medicine, stop the treatment. 
 

Avoid applying onto large areas of skin or over an extended period of time, unless it has been 

prescribed by a doctor. 
 

Caution is necessary during exposure to sunlight or using solariums as your skin might be more 

sensitive to the sunlight after using Diclac 1% gel. 
 

Diclac 1% gel can be used with ordinary bandages, but not with air-tight bandages. 
 

Other medicines Diclac 
No interactions with other medicines have been reported upon the proper use of Diclac 1% gel. 

Neverthelss, tell your doctor or pharmacist if you are taking or have recently taken any other 

medicines, including medicines obtained without a prescription. 
 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor for advice before taking this medicine. 
 Do not use Diclac 1% gel during the last three months of pregnancy, as this may be 

harmful to your unborn child and cause complications during delivery. 
 Do not use Diclac 1% gel during the first six months of pregnancy, unless your doctor 

considers this necessary. 
 It is not recommended to use Diclac 1% gel during breast-feeding. If your doctor recommends 

to use Diclac 1% gel during breast-feeding, it should not be applied on the breasts or large 

areas of the body, nor used for an extended period of time. 
 

Driving and using machines 
Cutaneous application of diclofenac has no effect on the ability to drive or use machines. 
 

Diclac 1% gel contains benzyl benzoate fragrances 

Benzyl benzoate may cause allergic reactions. 

 

 

3. How to use Diclac 1% 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 
 

Adults and adolescents over 14 years of age 
Gently squeeze a small amount of gel from the tube and spread it onto the painful or swollen area 3-4 

times a day, rubbing it slowly into the skin.  
 

The necessary dose depends on the size of the painful or swollen area. For example, 2-4 g of 

diclofenac gel (from cherry- to walnut-sized amount) is sufficient to treat about 400-800 cm2 area. 
Avoid using on large areas of skin and during an extended period of time, unless ordered by a doctor. 
 

Leave at least four hours between two administrations. Do not administer more than four times in 24 

hours. 
 

Do not use Diclac 1% gel for more than two weeks without consulting a doctor. 

 

If Diclac 1% gel is needed for more than 7 days in adolescents over 14 years of age, or if symptoms 

worsen, a doctor should be consulted. 



You must talk to a doctor if you do not feel better or if you feel worse. 
 

Method of application 
Remove the tube from the carton. Before the first application, puncture the protective film with the tip 

of the cap. Do not use if the protective film is damaged. 
 

The gel is for external use only. Do not apply into the mouth. After accidental ingestion contact your 

doctor immediately. 
 

Be careful not to apply the gel into the eyes or mucous membranes. 
If this happens, wash your eyes with clean water. If discomfort persists, contact your doctor or 

pharmacist. 
 

Do not spread the gel on wounds or areas where the skin is damaged. 
 

Do not use airtight bandage or compression bandage after using the gel. However, the gel can be used 

with the regular bandage. 
 

During the application of the gel you might experience a slightly cooling effect. 
 

After using Diclac 1% gel wash your hands, except when the hands are to be treated. Replace the cap. 
 

If you use more Diclac 1% gel than you should 
An overdose is unlikely during cutaneous use of Diclac 1% gel. If you or your child accidentally 

swallows Diclac 1% gel, turn to your doctor or the emergency department. Take the package with you 

to show it to the doctor. 
 

If you forget to use Diclac 1% 
If you have forgotten to apply Diclac 1% gel on time, administer it as soon as you remember it. Do not 

take a double dose to make up for a forgotten dose. 
 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 
 

4.  Possible side effects 
 

Like all medicines, Diclac 1% can cause side effects, although not everybody gets them.  
 

Some rare or very rare side effects might be serious. 
If you develop any of the following symptoms, stop using Diclac 1% gel and contact a doctor: 

 blistering skin rash, hives (bullous dermatitis) (rare: might occur in up to 1 person in 1,000); 

 swelling of the face, lips, tongue or throat (very rare : might occur in up to 1 persion in 

10,000); 

 abruptly developing difficulty breathing and pressure in the chest with wheezing or cough 

(asthma) (very rare: might occur in up to 1 persion in 10,000). 
 

Other side effects 
 

Common side effects (occur in up to 1 in 10): 
 skin rash, pruritus, redness or prickling of the skin. 

 

Very rare side effects (occur in up to 1 user in 10,000): 
 hypersensitivity, rash similar to hives; ( 
 pustulous rash; 
 increased skin sensitivity to sunlight. Possible symptoms are sunburn accompanied by itching, 

swelling and blisters. 



Side effects with unknown frequency (cannot be estimated from the available data): 

 burning sensation at the application site. 
 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 
 

 

5.  How to store Diclac 1% 
 

Do not store at a temperature higher than 25 °C. 
Keep this medicine out of the sight and reach of children. 
 

Do not use this medicine after the expiry date which is stated on the package after “EXP”. The expiry 

date refers to the last day of that month. 
 

The gel can be used within 9 months after first opening. 
 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 
 

 

6.  Contents of the pack and other information 
 

What Diclac 1% contains 
- The active substance is diclofenac sodium. 1 g of gel contains 10 mg of diclofenac sodium. 
- The other excipients are 10% ammonia solution, iCarbomer (980), decyl oleate, sodium edetate 

(FE), octyldodecanol (FE), lecitine, isopropyl alcohol, RRR-alpha-tocopherol, aroma agents 

(containing benzyl benzoate), purified water. 
 

What Diclac 1% looks like and contents of the pack 
Diclac 1% is acolourless or slightly yellow emulsion gel with the characteristic smell of isopropyl 

alcohol. 
 

Diclac 1% is available in 25 g, 50 g and 100 g tubes.  
Not all pack sizes may be marketed. 
 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 
Sandoz d.d. 
Verovškova 57 
SI-1000 Ljubljana 
Slovenia 
 

Manufacturers 
Salutas Pharma GmbH  
Otto-vonGuericke-Allee 1  
DE-39179 Barleben 
Germany  
 

Salutas Pharma GmbH 
Lange Göhren 3 
DE-39171 Osterweddingen 
Germany 
 

 

http://www.ravimiamet.ee/


For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 
Sandoz d.d. Estonian branch 
Pärnu mnt 105 
11312 Tallinn 
Tel + 372 6652400 
 

This leaflet was last revised in December 2020. 


